
PHYSICAL TESTING REPORT

Far Eastern European Trading Company Ltd
Unit 17
Rotherhithe Business Estate
214 Rotherhithe New Road
London
SE163EH

FAO: Mr Mike Hayward

REPORT OF TESTS ON: Porcela Bobo Porcel- Thin

Your Reference:

CERAM Reference:

Date Reported

Date Logged

C1

(12831)-3504

02-Mar-2012 Order Number:

14-Feb-2012 Date(s) of Test(s):
Detennination of Mohs' Scratch Hardness

BS 6431-13: 1986 and EN101: 1991

Test Results:

Description of Test Specimen(s): 3 tiles
Type of Tile (if known): B1a
Mohs' Hardness Value (1): 6
Mohs' Hardness Value (2): 6
Mohs' Hardness Value (3): 6
The Stipulated Mohs' Hardness Value for the Stated Tile Type Should Be: 5
Mohs' Hardness Result: The tiles COMPLY with the requirement
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This report is issued in accordance with the Conditions of Business of CERAM Research Limited and relates only to the sample(s) tested. No responsibility
is taken for the accuracy of the sampling uness this is done under our own supervision. This report shall not be reproduced in part without the written
approval of UKAS and CERAM Research Limited. nor used in any way as to lead to misrepresentation of1he results or their implications.

CERAM is the trading name of CERAM Reseach Limited
A subsidiary of British Ceramic Research Lim~ed Registered in England No. 1960455 Registered Office as above.
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